
 

 

 

Managing Diabetic Ketoacidosis in children and young adults <18 years old 
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All of: 
o BM >11 OR Known diabetic 
o pH <7.3 OR Bicarbonate <15 
o Ketonaemia >3 OR ketonuria ++ 

All of: 
o BM>40  
o Ketonaemia <3 
o pH>7.3 OR Bicarbonate >15 

Consider HHS 
Discuss with senior 

paediatric doctor 

Exit Pathway 
Alternative 
diagnosis 

 

DKA 
Inform senior clinician 

Obtain:  History, Weight, ECG, Blood (Capillary/Venous gas, FBC, U&E, Glucose, ketones), A to E Assessment  

Reduced GCS & Vomiting 
OR 

Reduced GCS & Airway Obstruction 

Provide O2 
Aim saturations >94% 

Involve Anaesthetics 
Consider:  NG Tube 
      Airway Adjuncts  
 

SHOCK? 
 All of:  

o Poor Peripheral Pulses 
Prolonged Capillary Refill Time 

o Raised Heart Rate / Low BP 
    

A 

B 
 

DEHYDRATION?  
o Dry mucous membranes 
o Sunken Eyes 
o Reduced Skin turgor  

Fluid Bolus IV + Provide O2 
20ml/Kg    0.9% NaCl 
Give over 15 minutes 

Do not subtract from deficit 
 

Improvement? 

Urgent Senior input. 
Give further 10ml/kg boluses 

to max 40ml/kg 
Do NOT subtract from 
calculated fluid deficit 

D Start hourly neuro-obs 
Any features of cerebral oedema?  (See Box 1) 

Hydrate as per Sect.3 – 
management.  Continue to D 

GCS 15 AND: 
o No nausea & vomiting  
o No dehydration 

Requires only oral fluids.  
Start subcutaneous insulin. 

Admit to paediatrics 

Escalate immediately.  
Manage as per Box 2 

 

Hypoxia? 

o Sepsis can cause DKA, if high/low temp or lactic acidosis consider and investigate  
o Consider appendicitis as trigger if clinically indicated – surgical review once stable. 
o Abdominal pain and raised amylase may occur together in DKA. 
o Return and complete A-E assessment if non-responsive to treatment / deterioration  
o Continue management of child as per ‘Sec.3 -Management’ overleaf  
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INTRAVENOUS FLUIDS 
48 Hour Fluid requirements = (Deficit MINUS Fluid Bolus(not bolus for shock)/48) PLUS Maintenance/24 = ml/hr 

 

E.g 20Kg child, pH 7.18, NOT SHOCKED receiving 10ml/kg fluid bolus (rounded down to full ml) 
= Deficit (29ml/hour) – Fluid Bolus (4ml/hour) + Maintenance (60ml/hour)  = 85ml/hour 

 

BOX 1 
ASSESSING FOR CEREBRAL OEDEMA 

Assess immediately if any of: 
o Headache 
o Agitation / Irritability 
o Unexpected fall in heart rate 
o Increased blood pressure 

Discuss with senior paediatric doctor and treat if any of:  
o Deterioration in GCS 
o Breathing pattern abnormality (excluding Kussmaul)  
o Oculomotor Palsy 
o Abnormal posturing 
o Pupillary dilation / inequality 

BOX 2 
MANAGING CEREBRAL OEDEMA 
  
o Urgent senior input 
o ½ maintenance fluids 
Give either: 

Mannitol 
20% 0.5-1g/Kg 

Given over 15mins 
OR 

Hypertonic saline 
2.7% / 3% - 2.5-5ml/kg 
Given over 10-15mins 

 

 
 
 
 

Managing Diabetic Ketoacidosis in children and young adults <18 years old 

DEFICIT over 48 hrs 
If blood pH < 7.1 = 10% Deficit 

If blood pH 7.1-7.19 = 7% deficit 
If blood pH 7.2-7.29  =  5% Deficit 

 
Weight (kg) = fluid volume (L) 

20kg child = 20L 
5% deficit = 1L 

=1L over 48 hrs = 21ml/hr 

 

 

MAINTENANCE over 24 hrs 
1st 10kg body wt = 4ml/kg/hr 
2nd 10kg body wt = 2ml/kg/hr 
Each add’l kg wt = 1ml/kg/hr 

 
Max weight of 80kg to be used 

Note - Give no oral fluids.  
Subtract any PO fluids given from 

48 hour total 

 

FLUID BOLUS 
All NON SHOCKED patients requiring 

iv fluids should receive 10ml/kg 
bolus of 0.9% NaCl over 60 minutes 

 
This should be deducted from 48 hr 

fluid total 
Resus boluses given for shock 

(overleaf) to max 40ml/kg should 
NOT be deducted 

 

IV THERAPY 
Start fluids as calculated above (if required) 
 Use 500ml 0.9% NaCl with 20mmol KCl 

(Do not add potassium if evidence of renal failure - 
seek senior advice. If K+ is above upper limit of 

normal range do not add potassium until the patient 
has passed urine or K+ has fallen to within normal 

range)  
 

Start insulin 1-2hours after start of IV fluid 
(50 Units soluble Insulin in 50ml 0.9% NaCl) 

Commence at 0.05Units/Kg/Hr 
Increase to 0.1Unit/Kg/Hr if instructed 

 

MONITORING 
o Electrolytes at 2hours – then 4hourly 

o Increase frequency if abnormal / 
.upper or lower limit of normal 

o Hourly Fluid Input + Output  
o Hourly Blood Glucose 
o Hourly Neuro-obs 
o 1-2 Hourly Blood Ketones 
o ECG Monitoring 

 
 

IMPROVING? 

 

1. Urgent senior / paediatric 
involvement 

2. Check insulin dose + line 
3. Check fluid balance + IV fluid line 
4. Continued acidosis may require 

further resuscitation fluids (Discuss 
with senior) 

5. Consider sepsis 
6. A-E Assessment 

 

Continue therapy.  
Admit to paediatrics 

 

NEUROLOGICAL DETERIORATION? 
 

No 
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BLOOD GLUCOSE <14?  
 

Assess for cerebral oedema 
See Box 1 

If Ketones less than or equal to 3mmol/l 
 Reduce insulin to 0.05Units/kg/hr 
 Add 5% glucose to fluid bag  
If Ketones > 3mmol/l 
 Continue insulin at 0.1units/kg/hour 
 Add 10% glucose to fluid bag  
If BM <6  

Don’t reduce <0.05Units/kg/hr insulin.  
 D/w senior and raise glucose % in bag 
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